CURRENT STATUS

OF ADVANCED WASTE-TREATMENT
PROCESSES
JULY 1, 1970

/WIS, DEPARTMENT OF THE INTERIOR -
Federal*Water Quality Administration
Vo rginginaaty Ohio




CURRENT STATUS OF ADVANCED
WASTE TREATMENT PROCESSES

TABLE OF CONTENTS

PPB PAGE NO,
1101 Municipal Pollution Control Technology-Sewered Wastes 1
1105 Non-Sewered Municipal Wastes 11
1603~

1706 Virology 15
1701 Dissolved Nutrient Removal 21
1702 Dissolved Refractory Organics 35
1703 Suspended and Colloidal Solids Removal 45
1704 Dissolved Inorganic Removal 53
1705 Dissolved Biodegradable Organics Removal 61
1706 Microorganisms Removal 69
1707 Ultimate Disposal 73
1708 Wastewater Renovation and Reuse 81
1709 Waste Treatment Optimization 87
[...]
Clarified secondary effluent is passed downward through columns
containing clinoptilolite. When a column becomes loaded with ammonia, it
is regenerated with limewater containing sodium chloride to speed up
the rate of regeneration. The high pH of the limewater converts the

27



ammonium ion to unionized ammonia gas in solution. The ammonia laden
limewater is then pumped through a packed column through which heated
air is blown to remove the ammonia.

Pilot studies at Battelle-Northwest indicated a cost approaching

10¢/1000 gallons for their Zeolite method. At Lake Tahoe, where winters
are severe and the area is not readily accessible for chemical deliveries,
a cost of 15¢/1000 gallons has been estimated for a 7-1/2 mgd plant.

More reliable cost estimates will be available at the conclusion of the
present contract with Battelle-Northwest.

B. Ion Exchange for Nitrate Removal

Several attempts have been made to develop selective ion-exchange
processes for nitrate removal., Dow Chemical Company is presently under
contract to FWQA (Contract No. 14-12-808) to develop a nitrate removal
process based on the use of a porous solid absorbent containing a nitrate-
selective water-immiscible extractant. The process has the advantages of
liquid ion-exchange technology and the ease of operation of the granular
bed resin systems.

Selective nitrate removal by ion exchange will not be feasible until
new resins are synthesized with a high selectivity for nitrate over other
anions present in the water. In addition, a suitable process for treating
the nitrate laden regenerants must be developed.

C. Chlorination of Ammonia

Ammonia can be oxidized to nitrogen gas by chlorinating to the break-
point with either chlorine gas or sodium hypochlorite. Four moles of
chlorine or hypochlorite per mole of nitrogen gas liberated are required.
Hypochlorite is more expensive than chlorine gas, but it is much safer
to transport andlandle.

Breakpoint chlorination, of course, algo disinfects the wastewater
as well as oxidizing ammonia. However, the addition of 200-300 mg/l of
chloride ion would not be acceptable for many inland waters.

Assuming 20 parts of ammonia nitrogen in a secondary effluent, 200
parts of chlorine would be required for breakpoint chlorination., This
is equivalent to 1.5 1bs of chlorine per 1000 gallons or about 6¢/1000
gallons. To this must be added the cost of handling the corrosive hydro-
chloric acid produced. Sodium hypochlorite may cost twice as much as
chlorine but associated costs are greatly reduced.

For more information on ammonia removal by selective ion exchange or break-
point chlorination, contact:

Dr. R. B. Dean

U. 5. Dept. of the Interior, FWQA
4676 Columbia Parkway

Cincinnati, Ohio 45226

Phone: 513-871-1820

For additional information on selective nitrate removal, contact Mr. R. A.
Dobbs at the same address.

28



PHOSPHORUS REMOVAL - GENERAL

Phosphorus is considered by many investigators to be the key nutrient

in breaking the eutrophication cycle, However, conventional secondary
plants are not efficient in phosphorus removal. Phosphorus enters a
plant in the highest oxidized form. But, no common biological systems.
reduce phosphorus; therefore, it cannot be liberated in a gaseous form

as nitrogen, carbon, and sulfur are. Removal by biological means, then,
is limited to cell metabolic needs and whatever excess phosphorus can be
encouraged to be taken by and stored by the cells. The quantity stored
above the 1% required for maximum growth is usually classified as "luxury
uptake."

A few plants have reported efficient phosphorus uptake on a sustained
basis, including the San Antonio Rilling Plant and the Baltimore,
Maryland Plant, These results cannot be readily duplicated at other
plants by manipulation of operating conditions. We have not learned
enough about thephenomenon to take advantage of it. The removal of
phosphorus by biclogical synthesis and "luxury uptake" is not a
controllable process at this time,

If we are to reliably remove phosphorus from wastewaters on a sustained
basis, we must choose the chemical or the chemical-biological methods.
Strict chemical methods precipitate phosphorus either in the primary
settler or in a tertiary clarifier. The chemical-biological method
employs direct chemical dosing to the aerator of an activated sludge
plant. The chemically-bound precipitated phosphorus is removed with
the sludge and is not resolubilized during sludge disposal unless the
pH is substantially lowered. Effluent phosphorus concentrations of
1-2 mg/l as P can be regularly achieved if theprecipitation is accom-
plished in the primary or secondary portions of the plant. Tertiary
lime clarification followed by filtration will lower the concentration
to less than 0.5 mg/1.

BIOLOGICAL PHOSPHORUS REMOVAL

The literature indicates that several factors exert an intluence on
biological phosphorus removal. The rate of aeration and the aeratiom
time have been indicated by most investigators as the most important
criteria, the rate of air supply probably being the more critical of.
the two. Aeration rates in the order of 3 to 7 cfm/gal and detention
times of 4 to 6 hours appear to be desirable.

There is some disagreement in the literature with respect to optimum
concentration of mixed liquor suspended solids (MLSS). Apparently,
increased uptake has been attained at both low and high MLSS from 500 mg/l
up to 4300 mg/l, At the San Antonio, Texas treatment plants, the optimum
appeared to be 1000 mg/l or slightly higher (1). It was also found that
the maximum overall phosphorus removal occurred at organic loadings of

45 to 55 pounds of BOD/day/100 pounds of MLSS under aeration.

29



It also appears essential from the literature that a dissolved oxygen
(DO) level of at least 2 mg/l should be maintained in the last half of
the aeration tank to insure that phosphorus will not be released in the
secondary clarifier. It is possible that a still higher DO level of

3 to 5 mg/l may be advantageous to maintain a minimum DO concentration
of 1.5 mg/l in the sludge until it is through the secondary clarifier.
Phosphorus leakage or resolubilization will occur in the secondary clar-
ifier when the sludge consumes available dissolved oxygen. It has been
suggested that solids detention time in final clarifiers should be less
than 30 minutes.

These key design criteria and operational parameters have not been suffi-
ciently isolated and identified to effectively predict and implement con-
trolled phosphorus removal by the solely metabolic mechanism. As more
data have been collected, an alternative chemical explanation has been
advanced (2). Simply stated this theory indicates, especially in hard
water areas, that phosphorus can be precipitated within the biological
floc as calcium phosphate at the end of the aeration period, where carbon
dioxide is scrubbed from the water by aeration and a substantial increase
in pH occurs., This amount of precipitated calcium phosphate and the pre-
cipitation of additional phosphorus by traces of iron, aluminum, and mag-
nesium normally present in wastewater would produce an efficient overall
removal.

The calcium phosphate theory has been tested at several treatment plants
with erratic results. Operating a segment of the Hyperion, California
Plant according to the guidelines outlined by the theory has greatly in-
creased the efficiency of phosphorus removal. At Baltimore, Maryland
where efficient phosphorus removal occurs routinely, observations show
no major increase in pH during operation. Studies at Texas City, Texas
where attempts were made to deliberately force calcium phosphate pre-
cipitation by the addition of 200 mg/l of lime to the aerator have not
shown efficient removal.

The preliminary data reported from these full-scale treatment plants

are still not complete or detailed enough at this date to confirm either
the metabolic or calcium phosphate precipitation theory. For further
information contact:

Dr. C, H, Connell

The University of Texas Medical Branch

Department of Preventive Medicine and
Community Health

Galveston, Texas 77550

or

Dr. R. L. Bunch or Mr. E. F. Barth
U. S. Dept. of the Interior, FWQA
4676 Columbia Parkway

Cincinnati, Ohio 45226

Phone: 513-871-1820

30



References

(1) Vacker, D., et al., "Phosphate Removal Through Municipal Wastewater
Treatment at San Antonio, Texas," Jour. Water Pollution Control
Federation, May 1967.

(2) Jenkins, D. and Menar, A. B., "The Fate of Phosphorus on Waste
Treatment processes: the Enhanced Removal of Phosphate by
Activated Sludge," Proceedings of the 24th Purdue Industrial
Waste Conference, 1969.

PHOSPHORUS REMOVAL BY MINERAL ADDITION TO THE PRIMARY OR SECONDARY

Mineral addition is out of the research stage and into the application
stage. Field experience on full-scale and large demonstration pilot
plants shows that ferrous, ferric, and aluminum salts can be equally
effective as phosphorus precipitants in wastewater. Plants can accomplish
80 to 90 percent phosphorus removal with a minor investment in capital
equipment for chemical storage tanks, chemical pumps, and control equip-
ment (Barth, E. F. and Ettinger, M. B., "Mineral Controlled Phosphorus
Removal in the Activated Sludge Process,'" Jour. Water Pollution Control
Federation, August, 1967).

For trickling filter plants, the chemical precipitation should be
accomplished in the primary tank. Direct dosing of chemicals to the
trickling filter has not proven highly effective. A small dose of
polymer is needed to flocculate and settle the phosphorus which is
insolubilized by the mineral addition. Subsequent passage through the
trickling filter to satisfy metabolic needs serves as a polishing step.
Dow Chemical has conducted several studies of iron-polymer precipitation
in the primary at Midland, Lake Odessa, Grayling, and Benton Harbor,
Michigan, FWQA sponsored projects include Grand Rapids, Michigan (45 mgd)
and Richardson, Texas (1.5 mgd). For further information contact:

Mr. Ronald F. Wukasch
The Dow Chemical Company
2020 Abbott Road Center
Midland, Michigan 48640
Phone: 517-636-2634

With an activated sludge plant, it makes very little difference where

the point of addition of themetal ion is. Efficilent removals have been
obtained when dosing raw wastewater before primary settling, after primary
settling, in the aeration tank, or near the mixed liquor exit point. Phy-
sical constraints of a particular plant may favor one point of addition
over another., However, the key factor in this approach is that no matter
where the metal ion insolubilizes the phosphorus, the overall plant effi-
ciency is dependent upon the ability of the biological floc to collect

31



these dispersed precipitates and remove them from the final plant effluent.
Polymer addition in the primary is not necessary for an activated sludge

plant as the naturally occurring polymeric materials in the mixed liquor

will serve the same purpose. FWQA sponsored projects of phosphorus pre-
cipitation in an activated sludge plant include Penn State University (2 mgd),
Texas City, Texas (0.75 mgd), University of Notre Dame (50,000 gpd), Man-

assas, Virginia (1 mgd), Xenia, Ohio (1l mgd), and Detroit, Michigan (7,000 gpd).
For more Information contact:

Mr. E. F. Barth

U. S. Dept. of the Interior, FWQA
4676 Columbia Parkway

Cincinnati, Ohio 45226

Phone: 513-871-1820

Dosages of 1.5 to 2.0, on a molar basis, of metal ion to phosphorus can
produce effluents with a residual total phosphorus of 1 milligram per
liter or less consistently on full-scale application. As is true with
other parameters such as BOD, COD, and suspended solids, if very low re-
siduals are desired, filtration of the effluent would be required. If
commercial aluminum and iron minerals are used, the chemical cost will
vary from 2-5¢/1000 gallons, depending on thephosphorus concentration
and the chemical employed. If waste pickle liquor is available fcr the
cost of trucking only, the chemical cost may be as low as 0.5¢/1000
gallons.

The mineral addition process can be superimposed on the three sludge
biological denitrification process to achieve efficient phosphorus, ni-
trogen, carbon, and suspended solids removals in one integrated treatment
sequence (Barth, E. F., et al., "Chemical-Biological Control of Nitrogen
and Phosphorus in Wastewater Effluent," Jour. Water Pollution Control
Federation, December, 1968). In this process, the recommended major point
of mineral addition is to the high-rate unit with a small polish dose to
the denitrification unit to precipitate residual phosphorus,

LIME PRECIPITATION OF PHOSPHORUS

Dorr-Oliver's Phosphate Extraction Process (PEP) is the only commercially
advertised lime precipitation process for use in the primary. In this
process, a solids contact type reactor-clarifier is used instead of a
conventional primary settler. Clarifier underflow solids are recycled

to the raw sewage to maintain 500-2,000 mg/l of suspended solids in the
reactor. The objective of the PEP process 1is to achieve 807 phosphorus
removal in the primary, depending on the subsequent activated sludge step
to increase overall removal to 90% or greater. For further information
contact:

Mr. 0. E. Albertson
Dorr-Oliver Incorporated
International Headquarters
Stamford, Connecticut 06904
Phone: 203-348-5871

32



Currently, lime precipitation is also being considered as the first

step in a chemical-physical treatment sequence for raw wastewater that
does not include a biological unit. Subsequent units in the sequence
include lime recovery, filtration, carbon adsorption and possibly ammonia
stripping.

The above sequence is similar to the tertiary sequence demonstrated for
several years at Lake Tahoe's 7.5 mgd Water Reclamation Plant. The Lake
Tahoe Plant utilizes secondary effluent as feed water. Phosphorus removal
costs at Tahoe vary monthly from 6-8¢/1000 gal. including amortization,
operating costs, and recalcination.

Yor additional information on chemical-physical treatment of raw waste-
water, contact:

Mr. J. M. Cohen

U. S. Dept. of the Interior, FWQA
4676 Columbia Parkway

Cincinnati, Ohio 45226

Phone: 513-871-1820

For additional information relative to Lake Tahoe's operations, contact
Dr. R. B Dean at the same address,

33



ADVANCED WASTE TREATMENT RESEARCH LABORATORY
CINCINNATI, OHIO

CURRENT STATUS OF ADVANCED WASTE TREATMENT PROCESSES

July 1, 1970

DISSOLVED REFRACTORY ORGANICS

PPB 1702

Division of Process Research & Development
Federal Water Quality Administration
U. S. Department of the Interior

35



DISSOLVED REFRACTORY ORGANICS

PPB 1702

PROCESSES FOR ORGANICS REMOVAL

I. Introduction

Most liquid wastes, both domestic and industrial, contain a complement
of organics which must be removed or altered before discharge. The
classical approach and the method now most widely used has been biologi-
cal oxidation. Decades of research have produced a great variety of
processes, all dependent on biological activity, to consume organics for
energy and for cell protoplasm, Biological oxidation has limitations:
some organics are not degradeable, toxic materials must be avoided and
low temperatures slow biological activity. Recognition of these limita-
tions plus the need to produce increasingly higher quality effluents for
discharge or for reuse, led AWT to search for alternatives to biological
treatment.

Several processes for removal of organics from both domestic and indus-
trial waste streams are in varying stages of development. These are:

1, Granular activated carbon
2., Powdered activated carbon

3. Adsorbent resins

4, Oxidation processes
II. Granular Activated Carbon

Activated carbon is an adsorbent medium characterized by an extensive
system of internal pores which provide it with a very large surface area
per unit of weight. This large area plus the variety of functional groups
(acidic, basic, oxygenated, etc.) attached to the surface give activated
carbon a significant adsorptive capacity for most dissolved organics in
wastewater. The carbon, when exhausted6 can be reused after regeneration
by heating to high temperature (ca 1700°F),

The method of application is primarily determined by the particle size

of the carbon to be used. Granular carbon, in the mesh size range from
8 x 30 to 40 x 60, is generally contacted with the wastewater In a fixed

36 /



or fluidized bed of carbon. Originally, carbon adsorption was con-
sidered as a tertiary treatment to supplement biological processes to
produce a high quality product of reuseable quality. More recently,
the main thrust of research has shifted from the treatment of biologi-
cal secondary effluent to treatment of clarified raw sewage. Success
in the latter effort will provide the sanitary engineer an alternative
to biological treatment.

One of the first large-scale applications of granular carbon to waste-
water treatment was the South Tahoe Wastewater Reclamation Plant.

This 7.5 mgd granular activated carbon plant treats secondary effluent
after clarification by lime and mixed media filters. The carbon
effectively reduces an influent BOD from 5-20 mg/l to 2-5 mg/l; COD
from 20-30 mg/l to 2-10 mg/l; and color from 20-50 to leass than 5 umits.
The average dosage of carbon to accomplish this treatment has been

300 1b/million gallons of treated wastewater.

Large-scale studies at Pomona have substantially confirmed the results
obtained at Tahoe. Carbon dosage, however, was found to average about
350 lbs/hillion gallons. Here, too, effluent quality has been good.
Totel COD was reduced from 47 mg/l to 9.5 mg/l; color from 30 units to
3 units and turbidity from 10 JTU to 1.6. Significantly the CCE, which
has been used as a measure of water quality for drinking water supplies,
was 0.014 mg/l, substantially below the recommended 0.2 mg/1.

These two large-scale studies plus bench investigations firmly estab-
lished that activated carbon can produce effluents with low organic
contents and at a cost that is reasonable. To make the process economic
it was recognized very early that multiple use of the carbon, in contrast
to the single use practiced in water treatment, was necessary. Current
regeneration techniques using temperatures of 1600-1700°F plus steam have
been able to recover 92-95% of the carbon. Some losses, both physical and
chemical, do occur during regeneration. Attempts to regenerate carbon in
gitu with chemical oxidants or caustic washes have not been successful.

The manner in which the carbon 1s contacted with the wastewater has been the
subject of considerable investigation. The wastewater can be upflow or
downflow; the carbon can be static or moved continuously or in slugs; or

a fluidized bed can be used. In most of these applications pressure has
been used to maintain flows. Simple gravity flow contectors (using lower
flow rates) have been suggested as economic. Recent estimates by Swindell-
Dressler show that the gravity flow system is less expensive by about
2¢/1000 gallons in spite of the_smaller flow rate. Flow rates in pressure
systems have ranged 6-10 gpm/ft< while gravity flow will range 2-4 gpm/ft2.

37



The most thorough estimate of the cost of treating secondary effluent by
carbon adsorption was prepared by Swindell-Dressler. Various systems were
subjected to side-by-side economic analyses, using data then available in
the literature. Total costs have ranged from as little as 8.5¢/1000 gallons
for the gravity system to as much as 12.54/1000 gallons for a 10 mgd plant.

These studies and others have clearly established that activated carbon
can produce good quality effluents from secondary effluent at some reason-
able and predictable cost.

A more recent concept in the use of activated carbon is replacement of the
biological secondary treatment process in conventional treatment. The
process sequence consists of chemical clarification of raw sewage by either
organic flocculants or by metal coagulants, when phosphate removal is desired,
followed by carbon adsorption. To date, technical feasibility has been
demonstrated only at small scale, but full-scale application will be demon-
strated within the next two years.

Some impressive information has already been developed on this process
which could replace biological treatment by a purely physical-chemical
process. Calgon's studies of the treatment sequence (clarification-carbon)
hag shown the following removals are obtainable when contart time with the
carbon is 24 minutes; suspended sclids 93%; BOD 93%; COD 81% and TOC 75%.
When metal coagulants are used in the clarification step, phosphate removals
in excess of 90% can be obtained.

Pilot scale investigations at the Lebanon Pilot Plant of AWTRL have shown
that lime clarification followed by carbon adsorption of primary effluent
can consistently produce an effluent equal or better in quality than
secondary biological treatment. Over five million gallons of primary
effluent were processed to produce an average effluent product containing
10 mg/l TOC and BOD with a range of 2-23 mg/l. Effluent turbidity averagel
less than 2 JTU end phosphate removals were consistently 90% or better.

Some advantages that can be cited for a physical-chemical process are:

1. Substantially less land would be required. Calgon claims as
little as 1/10.

2. Capital costs for conventional plants may be 30-40% greater than
that for the P-C plant.

3. P-C process should be less influenced by ghock loads, low

temperature and by substances which would be toxic to a
blological system.

38 /



4. The plant should be easy to operate and could be readily
adjusted to produce a ranging quality of effluent as desired.

5. Odor problems should be minimsal.

6. Significantly, much less sludge will need to be handled. For
example, a conventional 10 mgd activated sludge plant will
produce about 150,000 gpd of sludge, about 70% of which, or
105,000 gpd, is secondary sludge. The P-C plant could very
well reduce the volume to about one-half of the total, depending
on the flocculant used, and this sludge should be readily
filterable.

A major disadvantage of the P-C process is that ammonia nitrogen

will be unaffected. Substantial reductions of organic nitrogen can be
expected through solids removal both by the clarification step as well
as by the filtering function of the carbon beds.

The plant which will probably be the first to demonstrate the P-C

process sequence is located at Rocky River, Ohio. While the original
process envisions polymer flocculation, phosphate removal and clarification
is being studied for possible use. The carbon adsorption plant will consist
of eight pressure contactors, 25 feet high (15 feet of carbon bed) and 16
feet in diameter, and will process & peak flow of 20 mgd (nominal flow of
10 mgd). Flow rate will be 4.3 gmm/ft? with & peak rate of 8.6 gpm/ft2,
Carbon will be.thermally regenerated at an anticipated rate of 300-500
lbs/day/million gallons. Loss on regeneration is expected to be no more
than 5%. Effluent quality objJectives are 15 mg/l BOD and 10 mg/l suspendal
solids, but actual quality may exceed these.

Another plant at Painesville, Ohio, will be designed for a flow of 5.0 mgd,
part of which (up to one-half) consists of oil and chemical wastes.
Fluctuations of pH from 2-11 and the presence of high concentrations

of phenol and chlorine would make bioclogical treatment difficult if not
impossible.

Preliminary studies have shown that the wastewater can be effectively
clarified (and phosphate precipitated) by ferric chloride. Initial plans
call for clarification, roughing sand filters and gravity-flow carbon
contactors. The latter will be 15 feet deep, containing 8 x 30 mesh carbon
in columns operated in parallel at 2 gpm/ft<. Effluent quality objectives
§re;g?DD, 20 mg/1; COD, 30 mg/l; phosphates 80% removal and suspended solids
0] 1.

39



Status Summary

The technical feasibility of adsorption of organics by activated carbon

has been well established. Regeneration of exhausted granular carbon can
be considered to be operational. It remains for the two P-C demonstration
plants discussed above to provide operational and cost information. If
cost of P-C treatment is comparable to conventional biological secondary
and for comparable effluent quality, then increasing numbers of these plants
will be used. Reliability of the effluent quality, the smaller land
requirements, the freedom from toxic influences, the lack of odor nuisance
in areas of popuvlation, are some of the reasons why P-C plants will find
increasing use.

JII. Powdered Activated Carbon

Powdered carbon has developed into a rival of granular carbon. Its finer
grain size increases the kinetics of adsorption such that 90% of its
adsorption equilibrium is attained in less than 10 minutes. Powdered
carbon is dosed in slurry form, after which it is separated by sedimenta-
tion following polymer flocculation. Other methods of separation are
being investigated. Powdered carbon has the advantage over granular in
that its cost is about 1/3 as great. Unit cost and the possibility to
control the dosage applied are two of the advantages over granular.

Powdered carbon can be applied to either primary or secondary effluent
and is being tested on both feeds. Determination of the technical and
economic feasibility must await the results of contracts with Eimco Corp.
and Infilco. In contrast to granular carbon regeneration, recovery of
spent powdered carbon has been accomplished only in small prototype
furnaces. Larger scale regeneration will have to be done before the
powdered carbon process is a practical alternative to granular carbon.

IV. Other Methods for Organic Removal

At the present time, powdered and granular carbon provide the reagents

of choice for removal of organics. Other methods, however, are being
investigated as alternatives to carbon or for specialized applications.
Adsorbent gynthetic resins are available and newer ones are being
developed which have the ability to sorb organics without any substantial
inorganic exchange capacity. At this point of development, sorbent resins
are not likely to replace carbon but the search for better ones is
continuing.

A variety of chemical oxidation methods have been investigated guch as

chlorine catalyzed by U~V light, metal catalyzed photo-oxidation and
ozone. Of these, only ozone appears to be promising. Technical

40



feasibility was established in the la boratory by Airco, Inc., which is
currently constructing a 50,000 gpd plant to establish economic
feasibility. Because of the cost of ozone itself and the rather large
doses, up to 100 mg/l, required for oxidation, application is likely
to be limited to treatment of low organic content feeds, such as carbon
effluents which need further organic reduction. A wvaluable benefit of
ozonation is its disinfection of the waste stream.

41



Recent Publications and Reports
Oxidation and Adsorption in Water Treatment Theory and Application. The
University of Michigan Dept. of Civil Engineering, Division of

Sanitary and Water Resources Engineering, February 1965.

Bishop, D. F., et al., "Studies on Activated Carbon Treatment". Jour. WPCF,

February 1967.

Removal of Organic Contaminants. Sorption of Organics by Synthetic Resins
and Activated Carbon. Sanitary Engineering Research Laboratory,
College of Engineering and School of Public Health, University of

California, Berkeley, SERL Report No. 67-9, December 1967.

Masse, Arthur N., "Removal of Orgenics by Activated Carbon". Robert A.

Taft Water Research Laboratory, August 1968. (mimeo)

A Comparison of Expanded-Bed and Pack-Bed Adsorption Systems. Robert A.

Taft Water Research Center Report No. TWRC-2. December 1968.

Ozone Treatment of Secondary Effluents from Wastewater Treatment Flants.

Robert A. Taft Water Research Center Report No. TWRC-4. April 9, 1969,

Nutrient Removal and Advanced Waste Treatment. Robert A. Taft Water
Research Laboratory. Symposium on April 29-30, 1969, at Stouffer's